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Summary of Test Result:

TEST REQUEST

A. CPSC Regulation
Al Flammability Tests

CONCLUSION

Pass
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A. CPSC Regulation
A.1 Flammability Tests
Flammability Tests of material
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Test method: FHSA 16 CFR 1500.44: Method for determining extremely flammable and flammable solids.

Sample

Burn rate (in/sec.)

Conclusion

Fluorescent light filter

IBE

Pass

Note:In accordance with the FHSA 16 CFR 1500.3 (c) (6) (vi), the burning rate should not be greater than 0.1 inch per second.

DNI = Did Not Ignite IBE = Ignited But Extinguished
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BACL authenticate the photo on original report only
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Statement:

1.This report cannot be reproduced except in full, without prior written approval of the Company.

2.Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s)
are retained for 30 days only.

3.This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe
software above version 7.0.

4.0therwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty.

5.The information which provided by the applicant, such as sample description, sample name, material component,
style/item No., PO. No., manufacturer, age phase, the laboratory is not responsible for its authenticity and this
information can affect the validity of the result in the test report.

6.The test samples were in good condition before testing.

*** End of Report ***
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